
SPARE PARTS CATALOGUE

: HUSQVARNA TS 114 

Spare Parts List



﻿

SPARE PARTS LIST



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147894 THROTTLE HANDLE 1
2 531119228 SCREW 2
3 531147896 CHOKE CONTROL ASSY 1
4 531147895 TANK CAP 1
5 531147577 FUEL TANK 1
6 531262103 ENGINE For 970622501 1
6 546917701 ENGINE For 970622502 1
7 506570103 SCREW EHHFM 2
8 531147897 MUFFLER 1
9 725249751 SCREW 4
10 531147735 BOLT 4
11 531147888 MUFFLER GUARD 1
12 531147899 HEAT SHIELD 1
13 595683401 SCREW 4
14 531148148 MANIFOLD 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147597 LID 1
2 593505901 SCREW 1
3 576351601 WASHER 1
4 531147565 STEERING WHEEL 1
5 531147970 STEERING COLUMN 1
6 531148104 GUIDE PIN 1
7 547403133 BOLT 4
8 531147969 ADAPTER PLATE 1
9 599349301 BOLT 1
10 531147984 GEAR 1
11 531148111 BUSHING 1
12 531147983 GEAR WHEEL 1

13 531148214 BOLT
GB/T 16674.2 M10×1.25 
L=35

1

14 531148215 BOLT
GB/T 16674.2 M10×1.25 
L=40

2

15 586050101 NUT 2
16 531148158 COLLAR 2
17 531148110 BUSHING 1
18 599349346 NUT 4
19 504457301 WASHER 1
20 531148101 CIRCLIP 1
21 522668601 SCREW EHHFM 4
22 531147968 SUPPORT PLATE 1
23 531147980 TIE ROD 1
24 546303901 BOLT GB/T 16674.1 M8 L=40 1
25 731711851 HEXAGON NUT 1
26 531147982 MOUNTING PLATE 1
27 531147973 FRONT  AXLE 1
28 531147976 HEXAGON LOCKING NUT GB/T 6187.2 M10×1.25 1
29 531148118 BUSHING 1
30 596889717 SCREW 1
31 531147975 SPINDLE 1
32 531147974 SPINDLE 1
33 531147981 TIE ROD 1
34 531148218 BOLT M8 L=26 2
35 531148113 BUSHING 2
36 576645704 NUT FLANGE 2
37 531148103 CIRCLIP 1
38 738881001 LUBRICATION NIPPLE 2



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147890 BELT COVER 1
2 547403132 BOLT 6
3 531147891 BELT COVER 1
4 725246151 SCREW EHHM 1
5 734116541 WASHER 1
6 531148159 PULLEY 1
7 531148182 BELT TENSIONER 1
8 531148137 SPRING 1
9 531148115 BUSHING 1
10 531148201 SUPPORT WHEEL 2
11 531148219 HEXAGON NUT FLANGE M14x1.5 2
12 531147908 DRIVING PULLEY 2
13 506570103 SCREW EHHFM 8
14 531148203 NOZZLE ASSY 2
15 547316702 CUTTING DECK KIT 1
16 586050101 NUT 6
17 531148154 SPLIT PIN 2
18 531148156 SPLIT PIN 5
19 504457301 WASHER 1
20 531148174 LIFTING ARM 1
21 531148173 PULL ROD 1
22 531148176 LINK ARM ASSY 2
23 734117201 WASHER 5
24 531148107 PIN 1
25 531148177 LINK ARM ASSY 1
26 546303701 BOLT GB/T 16674.1 M6 L=12 4
27 531148152 CLAMP 2
28 531148153 CLAMP 2
29 531147893 EYE BOLT 1
30 531148171 PULL ROD 1
31 531148136 SPRING 1
32 734117801 WASHER 1
33 531148143 TORSION SPRING 1
34 531147911 ADJUSTMENT LEVER 1
35 531148195 HEIGHT ADJUSTER 1
36 531148196 LIFTING LEVER 1
38 537674410 BLADE 2
39 547316901 BOLT 2
40 547317101 BLADE HOUSING ASSY 2
41 538898801 MULCH PLATE 1
42 531148202 CHUTE ASSY 1
43 531148102 CIRCLIP 1
44 734116301 WASHER 2
45 531148144 TORSION SPRING 1
46 531148184 LOCKING PIN 1
47 547316801 ROD 1
48 531147907 BALL JOINT 1
49 531147965 MOUNTING PLATE 1
50 531148166 SPRING PIN 1
51 531148221 FLANGE WASHER Ø10.2XØ45x9.1 1
52 539111897 WASHER 1

53 531148216 BOLT
GB/T 16674.2 M10×1.25 
L=65

1

54 531147913 BELT COVER 1
55 531147906 DRIVE BELT 1
56 577077101 SCREW 1
57 531148128 SPRING 1
58 531148217 BOLT M6 L=15 20 4
59 576645704 NUT FLANGE 2
60 725246551 SCREW EHHM 1
61 531147936 CLUTCH 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147953 CHASSIS 1
2 531147960 CONNECTING POINT 1
3 506570103 SCREW EHHFM 23
4 531147957 MOUNTING PLATE 1
5 531147990 BACKPLATE 1
6 531147964 SEAT BRACKET 1
7 531147943 DAMPER 4
8 531147963 SEAT BRACKET 1
9 531147986 MOUNTING PLATE 1
10 531147987 MOUNTING PLATE 1
11 531148141 COMPRESSION SPRING 2
12 531148119 BUSHING 2
13 531147945 DAMPER 2
14 593513701 SCREW 2
15 531148140 COMPRESSION SPRING 2
16 531148157 CAP 2
17 531147962 SEAT BRACKET 1
18 731711851 HEXAGON NUT 2

19 531148185 BOLT
Step bolt D51A M8 L=20 
STEP 10×4.5

2

20 531147971 SUPPORT LEG 1
21 531147959 MOUNTING PLATE 1
22 578862001 SCREW 8
23 531147989 MOUNTING PLATE 1
24 531147972 SUPPORT LEG 1
25 531147994 HOOK 1
26 576645704 NUT FLANGE 1
27 531147735 BOLT 1
28 531147903 SHAFT 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147926 PRIMARY CABLE 1
2 531147934 CONTROL UNIT 1
3 531147930 IGNITION LOCK 1
4 531147932 HOUR METER 1
5 531147931 SWITCH 1
6 531147935 STOP SWITCH 1
7 531147938 SWITCH 1
8 531147937 SWITCH 3
9 538992101 BATTERY 1
10 531147929 CONDUCTOR 1
11 531147923 RELAY 1
12 531147936 CLUTCH 1
13 547316601 IGNITION KEY 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531148198 COVER ASSY 1
2 531148199 LIGHTING KIT 1
3 531147940 HEADLAMP 1
4 729577601 SCREW CCRPANT 29
5 531147997 CLIP Q/LX G16 TE2 ST4.2 19
6 531147998 CLIP 4
7 547403133 BOLT 4



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147625 SEAT 1
2 531147988 SEAT BRACKET 1
3 531147898 ADJUSTMENT SCREW 2
4 537519802 FOOTPLATE 1
5 531147595 BRACKET 1
6 531147605 COVER 1
7 531147622 FENDER 1
8 531147631 FOOTPLATE 1
9 531147606 COVER 1
10 531147604 COVER 1
11 537519803 FOOTPLATE 1
12 729577601 SCREW CCRPANT 6
13 579566001 SCREW 6
14 531147998 CLIP 16
15 547403133 BOLT 18
16 734114741 WASHER 3
17 503206420 SCREW CITXPANM 3
18 503221013 HEXAGON NUT 3

19 531148185 BOLT
Step bolt D51A M8 L=20 
STEP 10×4.5

4

20 734117201 WASHER 2



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147615 STEERING COLUMN 1
2 531147616 CONSOLE 1
3 531147943 DAMPER 2
4 724132955 SCREW 1
5 503221013 HEXAGON NUT 1
6 531147969 ADAPTER PLATE 1
7 531148197 COVER ASSY 1
8 725545751 SCREW IHSCM 5
9 506570103 SCREW EHHFM 2
10 531119228 SCREW 2
11 531147894 THROTTLE HANDLE 1
12 729577601 SCREW CCRPANT 6
13 729577801 SCREW CCRPANT 2
14 547403133 BOLT 10
15 531147998 CLIP 10



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531147915 PULLEY 2
2 531148161 PULLEY 1
3 531147917 TRANSMISSION 1
4 531148127 SPRING 1
5 531147956 BELT TENSIONER 1
6 531148117 BUSHING 1
7 531147909 DRIVING PULLEY 1
8 531148116 BUSHING 1
9 725246571 SCREW EHHM 4
10 576645704 NUT FLANGE 7
11 734182051 WASHER 8
12 725245751 SCREW 1
13 725546151 SCREW IHSCM 1
14 734117201 WASHER 1
15 531147999 CIRCLIP 1
16 734117201 WASHER 1
17 531147976 HEXAGON LOCKING NUT GB/T 6187.2 M10×1.25 1
18 531148121 BUSHING 2
19 597883501 WASHER 4
20 531148103 CIRCLIP 4
21 531147905 DRIVE BELT 1
22 531147950 HUB CAP 4
23 531147942 WHEEL KIT 2
24 531148106 VALVE Valve nipple 2
25 531148145 CAP Valve cap 2
26 531148123 TIRE 18×8.5-8, rubber tires 2
27 531147941 WHEEL KIT 2

28 531148211 BALL BEARING
Ø20*Ø35*10 deep groove 
ball bearing

4

29 531148210 TIRE 15 x 6-6, rubber tires 2



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 503214416 SCREW IHSCFTO 2
2 734114741 WASHER 3
3 531147947 PEDAL ARM 1
4 531148125 BRAKE SPRING 1
5 734117201 WASHER 3
6 531147951 PEDAL ARM 1
7 531148154 SPLIT PIN 2
8 531147946 LINK ROD 1
9 531148139 PRESSURE SPRING 1
10 531148213 HEXAGON LOCKING NUT GB/T 6185.2 M10×1.25 1
11 547403133 BOLT 4
12 531147579 PEDAL 1
13 729577801 SCREW CCRPANT 1
14 531148151 CLAMP 1
15 531147603 BRAKE LEVER 1
16 531148155 SPLIT PIN 1
17 546303701 BOLT GB/T 16674.1 M6 L=12 1
18 531147952 MOUNTING PLATE 1
19 531147912 LINK ARM 1

20 531148185 BOLT
Step bolt D51A M8 L=20 
STEP 10×4.5

1

21 734115201 WASHER 2
22 531148142 SPRING 1
23 531148126 SPRING 1
24 531147985 BRAKE LEVER 1
25 531148149 PLATE 2
26 531148150 CLAMP 2
27 531147933 BRACKET 1
28 531147735 BOLT 4
29 531147954 BRACKET 1
30 531147920 LINK ARM 1
31 576645704 NUT FLANGE 1
32 531148153 CLAMP 2
33 506570103 SCREW EHHFM 6
34 586050101 NUT 2
35 531147893 EYE BOLT 1
36 531147921 LINK ARM 1
37 734117201 WASHER 1
38 599349301 BOLT 1
39 734116301 WASHER 4
40 531148108 BALL BEARING 1
41 731711851 HEXAGON NUT 1
42 734116541 WASHER 2
43 531148109 BUSHING 4
44 531147918 PEDAL ARM 1
45 531148146 SPRING 1
46 531147919 PEDAL ARM 1
47 531147583 PEDAL 1
48 531147581 PEDAL 1
49 531147993 LEVER 1
50 531147922 LINK ARM 1
51 531148138 SPRING 1


